

Test Report

	Name (Click to download)	Glass	Uw (W/m ² K)
FLE 123			
	FLE 123 (T-LE2)	54 mm	0.872
	FLE 123 (S-LE2)	54 mm	0.969
	FLE 123 S/L SUPER PLUS (S-LE2)	39 mm	1.349
	FLE 123 SUPER 28 (S-LE1)	28 mm	1.492
FLE 911			
	FLE 911 S/C PREMIUM ONE-47 (S-LE2)	47 mm	0.969
	FLE 911 S/C SUPER PLUS 39 (S-LE2)	39 mm	1.195
	FLE 911 S/C SUPER 28 (S-LE1)	28 mm	1.459
	FLE 911 S/C SUPER 28 (S-LE1)	28 mm	1.737
FLE PJO			
	FLE PJO FIX PREMIUM ONE-47 (S-LE2)	47 mm	0.890
	FLE PJO PREMIUM ONE-47 (S-LE2)	47 mm	0.982
	FLE PJO FIX SUPER PLUS 39 (S-LE2)	39 mm	0.987
	FLE PJO SUPER PLUS 39 (S-LE2)	39 mm	1.116
	FLE PJO FIX SUPER 28 (S-LE1)	28 mm	1.380
	FLE PJO SUPER 28 (S-LE1)	28 mm	1.396
	FLE PJO SUPER 28 (S-LE1)	28 mm	1.780
FLE T/T			
	FLE T/T PREMIUM ONE-47 (S-LE2)	47 mm	0.863
	FLE TT FIX PREMIUM ONE-47 (S-LE2)	47 mm	0.878
	FLE T/T SUPER PLUS 39 (S-LE2)	39 mm	0.993
	FLE T/T SUPER 28 (S-LE1)	28 mm	1.350
	FLE TT FIX SUPER 28 (S-LE1)	28 mm	1.385
	FLE T/T SUPER 28 (S-LE1)	28 mm	1.673
FLE DR			
	FLE PJO DR PREMIUM ONE-47 (S-LE2)	47 mm	0.938
	FLE PJO DR SUPER PLUS 39 (S-LE2)	39 mm	1.048
	FLE PJO DR SUPER 28 (S-LE1)	28 mm	1.363
	FLE PJO DR SUPER 28 (S-LE1)	28 mm	1.767
FLE T/I			
	FLE TURN IN PREMIUM 47 (S-LE2)	47 mm	0.850